somoncas. FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,4985 GHz 11.53 dam nd8 down 4.815 MHz ML 2503318 GHz 11.68 dam nd8 down 9,83 WHZ
T 1 2,496062 GHz ~14.24 dBm nd8 26.00 dB TL L 2496085 GHz -14.28 dm n 26,00 d8
T2 1 2,500878 GHz -13.95 dam Q factor 518B.9 T2 1 2.505915 GHz -14.00 d8m Q factor 254.7
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Date: 26.DEC 2019 10.01:02
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Cate: 28 DEC 2019 10:02.14

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 9.87 dBm)| ™M1[1] 11.53 dBm)
2.59932000 GHz 2.5925200 GHz]
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CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50332 GHz 9.87 dam nd8 down 4.905 MHz ML 2,50252 GHz 11.53 dam nd8 down 9.71 Wz
T 1 2,590522 GHz -16.56 dBm nd8 26.00 dB TL L 2,588165 GHz -13.85 dbm nd8 26,00 d8
T2 1 2595428 GHz -16.44 dBm qQ factor 526.7 T2 1 2.507875 GHz -14.30 dam qQ factor 267.0
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Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offset 1190 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.49 dm| mili] 11.16 dBm|
268671900 GHz 2.6808640 GHz
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CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result |
ML 1 2665719 GHz 10.43 dBm ndB down 4.685 MHz ML 2.680864 GHz 11,16 dBm ndB down 9,73 MHZ
TL 1 2685052 GHz -15.60 dBém nds 26.00 d8 T1 1 2.680185 GHz -14.00 d8m nds 26.00 da
T2 1 2689933 GHz -15.32 dém  factor 550.4 T2 1 2.689915 GHz -14.53 dém  factor 275.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 9.81 dBm)| ™M1[1] 10.14 dBm)
2.5099740 GHz 2.5087170 GHZ]
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CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.509974 GHz 9.81 dam nd8 down 14.206 MHz ML 2.508717 GHz 10.14 dam nd8 down 18,701 MHz
T 1 2,496427 GHz -15.17 dbm nd8 26.00 dB TL L 2498689 GHz -17.43 dbm n 26,00 d8
T2 1 2,510633 GHz -16.00 dBm Q factor 176.7 T2 1 2.515391 GHz -15.68 dam Q factor 134.1
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.46 dBm) ™M1[1] 020 dBm)|
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CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 2505038 GHz 10.46 dam nd8 down 14,145 MHz ML 2.508075 GHz 9.23 dam nd8 down 18,701 MHz
T 1 2,585927 GHz -16.27 dm nd8 26.00 dB TL L 2,583609 GHz -17.00 dBm nd8 26,00 d8
T2 1 2,600073 GHz -16.52 dam Q factor 183.4 T2 1 2.602311 GHz -14.96 dBm Q factor 138.9
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Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM
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Spectrum pectrum
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.00 dBm| mili] 9.86 dBm
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CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2680162 GHz 10.00 dém ndB down 14,146 MHz ML 2.678042 GHz 9.88 dbm ndB down 18,761 MHz
T1 1 2 675427 GHz -17.26 dém nds 26.00 dB TL 1 2.670529 GHz -16.40 dBém ndé 26.00 d8
T2 1 2669573 GHz -15.35 dém Q factor 169.5 T2 1 2.689311 GHz -17.60 dém Q factor 142.6
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.46 9.07 8.99 13.46 | 13.43 | 17.90 | 17.90
Middle CH - - - - 451 451 8.99 8.99 13.43 | 13.43 | 17.74 | 17.90
Highest CH - - - - 4.47 451 9.01 8.99 13.49 | 13.43 | 17.90 | 17.82
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 9.05 - 13.43 - 17.86 -
Middle CH - - - - 4.50 - 8.97 - 13.43 - 17.86 -
Highest CH - - - - 451 - 9.01 - 13.49 - 17.74 -
TEL : 886-3-327-3456 Page Number 1 A41-12 of 41

FAX : 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.42 dBm) ™M1[1] 10.45 dBm)
- 2.49724100 GHz - 2.49723100 GHz
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CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,497241 GHz 10.42 dam ML 2.497231 GHz 10.45 dam
T 1 2,4962522 GHz 3.19 dBm Oce Bw 4,495504496 MHz TL L 2.4962922 GHz 4.15 dBm Oce Bw 4.455544456 MHz
T2 1 2,5007478 GHz 4.07 dam T2 1 2.5007478 GHz 4.96 dam
L U J L JU J L]
Date: 28 DEC 2019 0851:19 Date: 28 DEC 2018 085131

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1033 dBm)
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CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501432 GHz 10.33 dam ML 2.503609 GHz 9.52 dam
T 1 2,5907522 GHz 5.85 dm Oce Bw 4.505494505 MHz TL L 25907522 GHz 4.37 dBm Oce Bw 4,505494505 MHz
T2 1 2.5952577 GHz 5.02 dam T2 1 2.5952577 GHz 4.65 dam
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Date: 28 DEC 2019 08 52:07 Date: 28 DEC 2018 085218

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offset 1190 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.69 dm| mili] 9.72 dBm)
20 2.68843900 GHz, - 2.68529200 GHZ,
cBw 4.465534466 MHz Oce B 4.505494505 MHz
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CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.668439 GHz 10.69 dBm ML 2.685292 GHz 9.72 dem
T1 1 26852722 GHz 5.06 dam oce Bw 4. 465534466 MH2 T1 1 2.6852423 GHz 6.62 dBm oce Bw 4.505494505 MHZ
T2 1 26697378 GHz 6.14 dBm T2 1 2.6897478 GHz 4.92 dbm
L ) L )i ) L
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samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.45 dBm) ™M1[1] 11.50 dBm)
- 2.5028380 GHz - 2.5017190 GHz]
e Br 9.070920071 MHz M1 OccBw £.991008991 MHZ
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CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2502838 GHz 12,45 dam ML 2.501719 GHz 11.50 dam
T 1 2,4964045 GHz 6.14 dBm Oce Bw 9.070925071 MHz TL L 2,4965045 GHz 6.50 dBm Oce Bw £.991008991 MHz
T2 1 25055554 GHz 6.25 dam T2 1 2.5054955 GHz 5.24 dam
L U J L JU J L]
Date: 28 DEC 2019 0853:42 Date: 28 DEC 2018 085354

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.13 dBm) 10,91 dBm)
- 2.5944790 GHz - 2.5912220 GHz|
Mi0ce By £.991008991 MHz £.991008991 MHZ
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CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504479 GHz 12.13 dam ML 2.501222 GHz 10.31 dsm
T 1 25864045 GHz 5.50 dBm Oce Bw £.991008951 MHz TL L 2,5855045 GHz 5.32 dbm Oce Bw £.991008991 MHz
T2 1 2.5974755 GHz 5.39 dam T2 1 2.5074955 GHz 5.54 dam
L U J wa L JU J L]
Date: 28 DEC 2019 0854:29 Date: 28 DEC 2019 095441

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.49 dém| mili] 11.66 dBm|
20 2.6830820 GHZ| - 2.6808240 GHz
Oce B 0.010980011 MHz 1 Oce B £.001008991 MHz
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50 df 50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2683082 GHz 11,43 dBm ML 2.680824 GHz 11.66 dBm
TL 1 26804845 GHz 6.12 dBém Oce Bw 9.010985011 MHz TL 1 2.6B05045 GHz 5.07 dBm Oce Bw 8.991008991 MH2z
T2 1 2 6694955 GHz 5,15 dém T2 1 2.6894955 GHz ©.68 dbm
L ) L )i ) L
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samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 9.86 dBm)| ™M1[1] 11.13 dBm)
- 2.5078160 GHz - 2.5064670 GHz]
Oce By 13.456549457 MHz Qfc Bre 13.426573427 MHz
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50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507816 GHz 9.86 dam ML 2.505467 GHz 11.13 dam
T 1 2,4967567 GHz 5.45 dBm Oce Bw 13.456543457 MHz TL L 2.4967867 GHz 4.05 dBm Oce Bw 13.426573427 MHz
T2 1 2.5102133 GHz 3.92 dam T2 1 2.5102133 GHz 4.35 dam
L U J L JU J L]
Date: 28 DEC 2019 08 56:04 Date: 28 DEC 2018 085617

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.38 dBm) ™M1[1] 10.45 dBm)
- 2.5974960 GHz - 2.5973460 GHZ]
Occ By 13.426579427 MHz 13.426573427 MHz
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dl -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.597496 GHz 10.38 dam ML 2,507346 GHz 10.45 dam
T 1 2,5862567 GHz 6.37 dBm Oce Bw 13.426573427 MHz TL L 2.5862268 GHz 4.60 dBm Oce Bw 13.426573427 MHz
T2 1 25996833 GHz 4.69 dBm T2 1 2.5996533 GHz 3.70 dam
L U J wa L JU J L]
Date: 28 DEC 2019 08 56:52 Date: 28 DEC 2018 0857.04

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.10 dBm| mili] 10.54 dBm|
20 2.6886140 GHZ| - 2.6887940 GHz
Oce B . 13486513487 MHz Oce B X 13426573427 MHz
10 d T — — 10 d - = —~
o Y P L NP v ,\i 7 A \.i
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50 df 50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2668614 GHz 10.10 dBm ML 2.688794 GHz 10.54 dBm
T1 1 26757268 GHZ 5.68 dam oce Bw 13.486513487 MHz T1 1 2.6757867 GHzZ +.69 dBm oce Bw 13.426573427 MHz
T2 1 26692133 GHz .38 dbm T2 1 2.6892133 GHz 5.19 dém
L ) L )i ) L
Date: 28.DEC 2019 08.57.30 Date: 28 DEC 2018 09:57.51
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samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.02 dBm) ™M1[1] 5900 dBm)|
- 2.5072790 GHz - 2.5044420 GHZ]
o Occ B 17.902097902 MHz Occ B 17.902097902 MHz
10 df T 10d T
[ A L - o I YT
A k.\H‘\_"«\; s S et Y S I R FA R
d | | P F
o 3 ]
| \ f
\
-10 df -10 d
f v ]
20 d 4 l 20d -
/ L J \ A
" N o e Aae VAT i N WY
20 7 IyAwaTE AT ¢ 2
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507279 GHz 10.02 dam ML 2504442 GHz 9.98 dam
T 1 2,497049 GHz 4.95 dBm Oce Bw 17.902087502 MHz TL L 2.4970889 GHz 2.66 dBm Oce Bw 17.902097902 MHz
T2 1 2.514951 GHz 4.04 dBm T2 1 2.514991 GHz 5.20 dam
L it ] L ) ] L]
Date: 28 DEC 2019 08 58:27 Date: 28 DEC 2018 08 58:38

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Ref Level 30.00 dém  Offset 11.90 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
MIL1] 10.07 dBm 5,00 dBm
20 2.5980750 GHz 0 2.5936790 GHz
oc 17.742257742 MHz| 17.902007902 MHz

wd | Y 0d |~
TG PRy LNy L o e
d P i Y
o 0 f v
| ] |
10 df -10 o
/ | |
20d L 20 d 1 |
[ \ \
/ | - |
(el o Ty ] Pyl [PEAT EE e
-40 T
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508075 GHz 10.07 dam ML 2,503679 GHz 9.00 dam
T 1 25840089 GHz 4.25 dBm Oce Bw 17.742257742 MHz TL L 2,584049 GHz 3.82 dam Oce Bw 17.902097902 MHz
T2 1 2.6018312 GHz 2.43 dam T2 1 2.501951 GHz 3.72 dam
L U J wa L JU J L]
Date: 28 DEC 2019 085315 Date: 28 DEC 2018 085827

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 cBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.19 dm| mili]
20 2.6762840 GHZ| - :
Oce B 17.002007902 MHz o Oce B 17.822177822 MHz
10 df T+ 10 di x T
(=3 NN TRFELNIY) AT 7Y - Tl N P o
r, N Tt Ve, ¥ T w7\ J\ivq\l\/\-."u\
ad ] T od i 1
f
-t0d !' -10d I
‘ |
\ |
_— I o0 d |
20 T 20 1 t
30 ' 30 I
PP AT v rAv A v P P
-40d -40 di
-50 d -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.676284 GHz 10.19 dBm ML 2.677083 GHz 9.73 dem
T1 1 2 671049 GHz 5.28 dam oce Bw 17.902097902 MHz T1 1 2.6710889 GHz 2.10 dBm oce Bw 17.822177822 MHz
T2 1 2668951 GHz 4.50 dBm T2 1 2.6889111 GHz 4.72 dBm
L ) L )i ) L
Date: 28.0EC 2019 10.00.01 Date: 28 DEC.2015 10:00.14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.68 dBm) ™M1[1 11.23 dBm)
- 2.49902900 GHz - 2.4972440 GHZ]
41 Occ B 4.485514486 MHz I 050049051 MHz
di - 2 d X -
W . iy 1 r v B =
od 0 d 4
7
/ ’ / I
10 df 7 -10 f
/ / |
20 df - 20 df -
~ o AP A :‘
R AR - . g y
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.499029 GHz 10.68 dam ML 2.497244 GHz 11.23 dam
T 1 2,4962522 GHz 5.34 dBm Oce Bw 4,485514456 MHz TL L 2.4964645 GHz 5.49 dbm Oce Bw 9.050949051 MHz
T2 1 2,5007378 GHz 3.38 dam T2 1 25055155 GHz 5.05 dam
L J L ) J L]
Date: 28 DEC 2019 10.00:50 Date: 28 DEC 2018 10:02.02
ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] B.96 dBm)| ™M1[1] 11.18 dBm)
- 2.59929000 GHz - 2.5895630 GHZ]
Occ B 4.495504496 MHz 1 Occ B £.971028971 MHZ
1 X
10d 104d ix > |
[ER NI, N A . k ¥ v Y S EaViVe BT
d i { a / \
a i + o ’, Y
4 / |
10 df 10 d f
/’ { \\
204 N 20 ] N
/ bl
-3 <3048 A = o
e aviov e S Py 07 T
-40 -40 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50329 GHz 8.95 dam ML 2589563 GHz 11.18 dam
T 1 2,5907323 GHz 3.57 dam Oce Bw 4,495504496 MHz TL L 2,5885045 GHz 5.45 dbm Oce Bw £.971028971 MHz
T2 1 25952278 GHz 4.04 dBm T2 1 2.5974755 GHz 4.58 dam

I

Date: 26.DEC 2019 10.01:14

U

Date: 28 DEC 2018 10:02.25

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

ccrum =
Ref Level 30.00 GBm  Offset 1190 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.19 dm| mili]
20 2:60800900 GHz -
ay OceBw 4.505494505 MHz " Oce B 9.010989011 MHz
L3 di " X
104 LA™ ORIV W «\i " e T S
! /
odl + ! + k
/ | / \
BUE! ] : -10d T
/ [
20 df f 20 df f l‘
0} e Y A 30 ﬂ‘ !
g ] R s =
i Silopwwares v
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.668009 GHz 10.19 dBm ML 2.681543 GHz 11.09 dém
TL 1 26852423 GHz 2.65 dBém Oce Bw 4.505494505 MHz TL 1 2.6B05045 GHz 5.08 dBm Oce Bw 9.010989011 MHz
T2 1 26697478 GHz 5.01 dém T2 1 2.6895155 GHz 4.45 dBm

)

Date: 26.DEC.2019 10.01:37

I

Cate: 28, DEC 2019 10:02.48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.94 dBm) ™M1[1] 59.33 dBm)|
- 2.5094040 GHz - 2.5059600 GHz]
Occ B 13.426579427 MHz Occ B 17.862137862 MHz
1
3
10d = - 104 — -
PPN LNV p e VT Y ]/A Pl o/ a4 B Y
0 f L 0 - |
1 f
-10 df f \ -10 d |
[ | | |
204 5 20d
o L, A A, | A v
. A v -~ LA s L My 5
90 qarr - 206 s Ty
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.509404 GHz 10.94 dam ML 2,50595 GHz 9.33 dam
T 1 2,4967067 GHz 5.07 dam Oce Bw 13.426573427 MHz TL L 2.4970889 GHz 4.16 dBm Oce Bw 17.862137862 MHz
T2 1 2.5102133 GHz 4.16 dam T2 1 2.514951 GHz 4.51 dam
L U J L JU J L]
Date: 28 DEC 2019 100313 Date: 28 DEC 2018 10:04:24

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] .64 dBm)|
- . 3 - 2.5892440 GHZ]
Occ B 13.426579427 MHz I 17.862137862 MHz
10d = 104 i
5 RS Yo R T P e A
;. / ot " \fﬁ, A e W
od 0 d f
104 { 104 '\
\ f ‘
204 20d
| \ ] \
-30 deme m,-.f | AT -30 - \ Ay .ﬂ
Ry W e Y S e ey A Lo A e [ e Ny
and La0 b
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589523 GHz 9.55 dam ML 2589244 GHz 9.64 dam
T 1 25862067 GHz 5.42 dbm Oce Bw 13.426573427 MHz TL L 2,584049 GHz 4.34 dBm Oce Bw 17.862137862 MHz
T2 1 2.5997133 GHz 5.59 dam T2 1 2.5019111 GHz 4,25 dam

L I ]

Date: 26.DEC 2019 10.03:37

)i ] L.

Date: 28 DEC 2019 10:04.48

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.14 dém| mili] 9.7 dBm
20 2.6811810 GHZ| - 2.6758040 GHz
; Oce B 13486513487 MHz Oce B 17.742257742 MHz
]
10 d - 10 d = =
YAV MY N lu" i ;‘_U‘F\ T R A AW
od \ 0d ; k! f
o ‘ o | L
| / \‘
20 - x 20 ¥
=0 A ~ ey R A Y
A VIV Y e P SN BT I ! DR RS
~40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 261181 GHz 10.14 dBm ML 2.675604 GHz 9.37 dem
T1 1 26757567 GHZ +.79 dBm oce Bw 13.486513487 MHz T1 1 2.6711289 GHz 2.87 dBm oce Bw 17.742257742 MHz
T2 1 26692433 GHz 4.73 dBm T2 1 2.6886711 GHz 2.48 dbm

Date: 26.DEC.2019 10.04:00

)i ]

Cate: 25.DEC. 2019 10:05.11
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG901542-02B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sp

um

Ref Level 20,00 dém  Offset 15,00 db

Ref Level 30.00 dem  Offset 15.90 dB Mode Auto Sweep Mode Auta Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS SPURIGHIECHHEKARS PABS
20 dh!‘%‘” EPURIOUS INE_ABS PABS 20 dh-”‘P SPURIOUS _LINE _ABS PASS
10 dBm f 10 dém ﬁ
0 dm ‘l ‘ 0dém
-10 dBm ! \ -10 dem ’; :
0 dam [ H 20 dem |
SPURIOUS_LINE_ABS ’
430 dBm
-30 dBm
40 dBm HHs Wll dem P m
) LI L
5
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JI(5hurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 16.62 dBm -13.18 dB
2.475 GHz 2.450 GHz 1.000 MHz 2.49031 GHz -41.87 dém -16.67 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz -21.54 dBm -11.54 dB
2490 GHz 2.495 GHz 1.000 MHz 249488 Gz -35.27 dém -22.27 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69140 GHz -29.92 dem -19.92 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49600 GHz -25.51 dém -12.51 dB 5 595 CH= 2896 GHz 1,000 MHz 269508 GHz 3928 dBm 2628 db
2,498 GHz 2.501 GHz 100,000 kHz 2,49536 GHz 16.16 dBm -13.84 dB > 856 GHz 5716 GHz 1,000 Mz 555604 GHe —42.91 cbm 1751 db
.
I 1 | ]

Date: 28.DEC.2019 080915

Date: 28 DEC.2019 08:14:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Sp

um

Ref Level 30,00 dém  Offset 15.90 db

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit Fheck PAES SPURIGUECHNEKABS _ PAES
20 dIﬂ,l%n-! PURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm
o dem firiaghppiay oot l
-10 dBm ( \ \_|
( |
SPURIOUS_LINE_ABS !
-30 dBm \ @
-40 dem L T ey
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | ||5-m50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68770 GHz 3.89 dBm -26.11 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49023 GHz -34.80 dém -9.80 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -31.42 dBm -21.42 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49476 GHz -24.62 dém -11.62 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69128 GHz -31.05 dBm -21.05 d8
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -32.90 dBm -15.90 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69589 GHz 235.12 dBm Z22.12 db
2,496 GHz 2.501 GHz 100,000 kHz 2,50025 GHz 4.04 dBm -25.96 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.60729 GHz 35.16 dBm 21016 dB
Y
i i )

Date: 28.DEC.2019 081201

Date: 28.DEC.2019 08:17:24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 41 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

He

um

Ref Level 30.00 dBm  Offset 15.90 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 20,00 dém  Offset 15,00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES SPURIGUE CHEEKABS_ PABS
20 dhle _EPURIOUS LINE ABS pAKS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dBm. i 10 dBm ‘n\
0 dem H 0 dBm \
{
-10 dBm | -10 dBm } i \_|
| L avan—H |
SPURIOUS_LINE_ABS ] ﬂ I' k
530 dBm
-30 dém |
-40 dBm i 0 dem
. O
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2.501 GHz J||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68966 GHz 15.38 dBm -14.62 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48737 GHz -42.34 dém -17.34 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -20.45 dBm -10.45 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -32.29 dém -19.29 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69125 GHz -29.91 dBm -19.91 d8
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -25.93 dBm -12.93 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69538 GHz 239,75 dBm 226,75 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49636 GHz 15.15 dBm -14.85 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69617 GHz ~41.58 dbm ~16.58 dB
\
] we I ( >

Date: 28.DEC.2019 08 10:40

Date: 28 DEC.2019 08:16:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 d&m Offset 15.90 d& Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr (@1 AvoPwr
Limit §heck PABS SPURIGUECHNEKABS _ PAES
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
. o
0 dBm /-. durn by \ \
-10 dém [ 10 dem I
|
o darn. | -20 dem T
SPURIOUS_LINE_ABS ] J
30 dom "W -30 dém
J h. - e PP
W -40 dBm—
e O A
-40 dBm e fidha,
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | ||5-m50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68780 GHz 3.50 dBm -26.50 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -34.38 dém .38 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -32.16 dBm -22.16 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49489 GHz -23.30 d&m -10.30 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69261 GHz -28.99 dbm -18.99 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -33.50 dBm -20.50 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.60544 GHz 34,47 dBm 221,47 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49875 GHz 3.11 dBm -26.89 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69625 GHz 35.84 dbm ~10.84 dB
—
\
i i (| )

Date: 28.DEC.2019 08:13.22
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG901542-02B

LTE Band 41 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

He

um

Ref Level 30.00 dBm  Offset 15.90 dB Mode

SGL Count 100/100

Auto Sweep

Sp

Ref Level 20,00 dém  Offset 15,00 db
SGL Count 100/100

um

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES SPURIGUE CHEEKABS_ PABS
20 dhle _EPURIOUS LINE ABS pAKS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dBm. A 10 dBm P‘
0 dém f‘ 0 dém
10 dem \ -10 dBm {
W i
SPURIOUS_LINE_ABS ] ‘ l
0 dBm
-30 dBm “ I' \
40 dam i 0 dBmaT ‘ T T
L 1 N |
-50 dBm A
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2.501 GHz J||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68966 GHz 15.84 dBm -14.16 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49005 GHz -41.25 dBém -16.25 dB 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -22.64 dBm -12.64 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,40408 GHz -30.96 d&m -17.96 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69126 GHz -27.69 dbm -17.69 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -28.42 dBm -15.42 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69517 GHz 38.98 dbm 25.90 db
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10.000 GHz 14.000 GHz 1.000 MHz 12.43085 GHz -36.75 dBm -11.75 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.41445 GHz -36.79 dBm -11.79 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.83677 GHz -34.46 dBm -9.46 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.83427 GHz -34.49 dBm -9.49 dB
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